jamato

o
2D
-
)
afd
-
(O
alk

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

WITH LEFT HAND KNIFE TRIMMING MECHANISM

VG3511-8F

MODEL
VG3511-8F

% VAMATO SEWING MACHINE MFG. CO,LTD.



N=YURXANDRA

ZDIN—Y YR NIVG3511-156S1-8F2EATFTIICLTA I A M EERL TWET,
EBERI~15ICEEXRTETFTIEZEH L TWET,

EHBI16~U7EFINEZLHELTWET,
N=YVURNCEHINTWBEHT—DTEIHREXAEXIBEEDLTWET,

5058 (Parts No. DElcIE#anTWEd, )

[ ] AEONA—YYXKMNRUT, SEEEShLBRERDLTVWED,
[ 1 AIXIBParts No. RURIEDFIR

¢ HED/X—YIZMNIHL T, SEEMENLHBERVEFTILEZRDLTVET,

BRIEXDED ZER

Y ZONR—VYUINCEHINTWBBRE SEXDEIF. Parts No.(Bl Z1E. 3500201) THEWL
ED

Y 0068011DHAIF. 0068011XF68011 TTIEX T XU,

Y IPFa—TJEXORIRBEERSEZENSETEI WV,

BE. CON=YYXANDEFFERF. RRICLDEBINZIHBELHDEITDTSTETEI L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG351 1-156S1-8F.
The items from No.1 to No.15 contain the standerd model.

The following items included No.16 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y¢  When the Part No.is “0068011”" , please place an order for the part by showing “0068011"
or “68011" .
¥¢  When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



Contents =PI

MISCELLANEOUS COVERS(1) HIS—BF& (1) 1
MISCELLANEOUS COVERS(2) HIN—F8f%k (2) 2
MISCELLANEOUS THREAD EYELETS RIEEItR 3
MISCELLANEOUS BUSHINGS & EYE GUARD 7y aRUEFAH—FBR 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM $35 RUTa##E 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#RUSRRYBE ©
NEEDLE BAR MECHANISM MR 7
PRESSER FOOT MECHANISM AT 8
SPREADER MECHANISM B U RIL—/CERE 9
LOOPER DRIVING MECHANISM IL—IREE 10
FEED DRIVING CONTROL MECHANISM XSRS E 11
FEED DRIVING MECHANISM XU BE 12
KNIFE DRIVING MECHANISM XABE 13
MISCELLANEOUS SUCTION PIPE &IAE B 14
LUBRICATING MECHANISM aomEeE 15
PULLER MECHANISM EXCLUSIVE PARTS(1) 77— BETHABM(1)16
PULLER MECHANISM EXCLUSIVE PARTS(2) 77— HETHBM(2)17
PULLER MECHANISM EXCLUSIVE PARTS(3) 75— REERAEM(3)18
EXTRA PARTS RS 19
THREAD STAND RIUE 20
ACCESSORIES oY VERKR 21
WARNING LABEL EESRIL 22

24

#
L

INDEX




VG3511-8F



MISCELLANEOUS COVERS(1)
e e

HIN—BR(T)

RefNo Parts No. Description m % Amt. Req
1 3500201 Top Cover EAHIR— 1
2 110045 Screw(M4-0.7 X 12) kxry 11
3 3500430 Top Cover Gasket EANR=RyF> 1
4 0068011 Oil Sight Window FAIFERE 1
5 0020759 Top Cover Seal Plug FHN—EEe 2
6 3500207 Head Cover ANy RAIN— 1
7 3500431 Head Cover Gasket Ay RANR=Ry F> 1
8 3500014 Seal Plug B 1
9 390164 “VG" Emblem VGIVI7L A 1

10 3501566 Side Cover({Lower) #EEFH/N—(T) 1
11 110048 Screw(M4-0.7 X 10) =% 3
12 3500215 Side Cover Gasket BREHN—Rvx 1
13 3500213 Side Cover Hinge Pin e A A 1
14 160000 Screw(M3-0.5 x 3) =87 2
15 0037164 Spring IR 1
16 3500216 Oil Defender apikig 1
17 006233 Screw(M3-0.5 X 5) xRy 2
18 3501563 Side Cover(Upper) R H/— (L) 1
19 0094201 Side Cover Hook B ANR~-T v 1
20 110012 Screw(M4-0.7 X 5) =87 1
21 3501564 Extension Cover ITORATVI 3 hI— 1
22 110001 Screw{M4-0.7 X 5.4) xRy 2
23 3501565 Suction Pipe Cover BIAE F3 /X — 1
24 000538 Washer A7 2
25 110008 Screw(M4-0.7 X b5) jl= ) 2
26 3500007 Wind Guide Plate B ZEAR 1
27 110013 Screw(M4-0.7 x 8) rxry 3
28 0020137 Drain Hole Seal RFRI Iy £ 1
29 005075 Screw(3/8-24 X 8) HkF Ry 1
30 3500005 Qil Reservoir Gasket HET Ry FY 1
31 3500004 Qil Reservoir HRT 1
32 120016 Screw(M8-1.25 x 20) Exry 4
33 340000 Machine Frame Supporting Bar Ny RETH 4
34 6209401 Serial Number Plate BEIL—K 1
35 4709410 Model Plate(See the below) B R(TEEER) 1
36 000726 Rivet IEX§R 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) B 2 B D BRI (7 — P8l s . IfFREE )2 BRI (S,

VG3511-8F



VT 4 i

32
38 .

VG3511-8F



MISCELLANEOUS COVERS(2)
S A

HIIN—BR(2)

2

Ref.No Parts No. Description m A Amt. Req
1 3500224 Cloth Plate(Large) JOX7L—MXK) 1
2 120008 Screw(M4-0.7 X 12) kxy 2
3 3501575 Slide Cover BUIR 1
4 3500227 Crank Chamber Cover paAValAG 1
5 3500228 Crank Chamber Cover Gasket FHAIN=RyF> 1
6 130003 Screw(M4-07 x 7.3) xRy 7
7 0020052 Seal Plug B 1
8 3500432 Bracket Cover Gasket TSy N ANR=Ryxy 1
9 3100016 Bracket Cover Ty bhR— 1

10 110013 Screw(M4-0.7 X 8) xRy 11
11 3500012 Seal Plug B 2
12 3500014 Seal Plug B 2
13 0065275 Seal Plug B 1
14 3100113 Needle Bar Guard gHEA—R 1
15 3501779 Stitch Plate Holder HiRE 1
16 110041 Screw(M4-0.7 X 8) rxy 7
17 3501584 Fabric Guide whHAR 1
18 330011 Seal Plug B 3
19 003655 Screw(M4-0.7 X 10) =7 1
20 000015 Nut Fv b 2
21 000651 Knock Pin RR7 M <% 2
22 3500223 Front Cover Hinge giREF AN—b> Y 1
23 110016 Screw(M4-0.7 x 14) kxy 2
24 170001 Screw(M4-0.7 X 8) kExry 2
25 300100 Conical Spring Washer m/XRTwv ¥ 4
26 160001 Screw(M4-0.7 X 4) Exy 2
27 3501570 Front Cover(Lower) BIBEF HR—(T) 1
28 110031 Screw(M4-0.7 X 12) kExy 1
29 3500226 Cushion oway 2
30 000924 Seal Plug = 2
31 110009 Screw(M4-0.7 X 8) bExy 2
32 000538 Washer vy 7
33 3501585 Folder(Right) Holder ERHE)E 1
34 3501583 Folder(Right) s ER(HB) 1
35 3501573 Folder Support EREFIR 1
36 110017 Screw(M5-0.8 X 8) = 2
37 3501580 Folder(Left) ESIER () 1
38 110008 Screw(M4-0.7 X 5) xRy 1
39 3501581 Folder Spacer EIRAR—Y 1
40 004173 Screw(3/32-56 x 2.4) xRy ]

Ref. No. 41 to 55

See the following page.

VG3511-8F



VG3511-8F



MISCELLANEOUS COVERS(2)
T

HIIN—EF%(2)

2

Ref.No Parts No. Description m A Amt. Req
41 3501574 Supplementary Cover Eh I — 1
42 110002 Screw(M3-0.5 % 5) Exy 5
43 3501571 Folder Bracket ERITST vk 1
44 110011 Screw(M5-0.8 X 10) kxy 2
45 3501539 Chip Guard YIBTE R 1
46 110079 Screw(M4-0.7 X 8) Exy 4
47 3501572 Front Cover(Upper) BIBAF A1 /X—(k) 1
48 3500233 Thread Take-up Cover(Front) 7 L7378~ (Fh) 1
49 007627 Screw(M4-0.7 X 6) Exy 2
50 190078 Screw(M4-0.7 x 5) Ny 2
51 0094201 Cover Latch Spring HIR—=F v FIER 1
52 110012 Screw(M4-0.7 x 5) jI= 3
53 3500008 QOil Cooling Fan Cover BET 7= 1
54 3500230 Ball Bearing Holder RFZUTHT 1
55 3200013 Belt Cover Support NIk ANR—-%T 1

VG3511-8F



VG3511-8F



MISCELLANEOUS THREAD EYELETS
o S S S

B B R

3

Ref.No Parts No. Description m & Amt. Req
1 0024084 Thread Tension Spring Cap RFTNRF v v (L) 5
2 0024083 Tension Spring Bushing FBFF v AEIY EX 5
3 0030255 Tension Spring(Needle) FRIATF/INR(ER) 3
4 0032952 Tension Spring(Looper, Top Cover) HEAFICRUL—IN ED) 2
5 0090071 Thread Tension Spring Retainer RBPBPFNERF v v /(T 5
6 000177 Felt 7zl 5
7 0031111 Tension Disc CRERTFO 10
8 290029 Tension Post RFTFE 5
9 0090812 Tension Post Ferrule RIBFEREBL 5

10 3500287 Tension Disc Separator HIEAR 1
11 0090856 Tension Disc Eyelet HATFIMRE 5
12 0090807 Thread Lead-in Guide HRIATFERKE 5
13 3500286 Tension Post Support RAFE 1
14 110013 Screw(M4-0.7 X 8) =7 10
15 3500284 Thread Guide Plate FRERR 1
16 0020119 Thread Eyelet Pipe(Short) $B/1 7 (5E) 2
17 3500285 Thread Eyelet Pipe Holder HB/T THT 1
18 3180071 SP Device, Complete Set SPEE (1) 1
19 3100384 SP Container SPy>vo 1
20 3100386 Felt SP7x)Lbk 1
21 3180072 Needle Thread Eyelet #5oE 1
22 350009 Tapping Screw(3 x 6mm) yyEYRY 2
23 0068247 Needle Thread Eyelet Holder #HRES 1
24 005431 Screw(1/8-44 X 4.4) kxy 2
25 0068249 Needle Thread Eyelet #RE 3
26 003312 Screw(1/8-44 X 34) Exy 3
27

28 000538 Washer A 1
29 000651 Guide Pin A1 REY 1
30 3500489 Top Cover Thread Eyelet(Right) U REER) 1
31 3180076 Top Cover Thread Eyelet(Left) B SRE () 1
32 0090068 Needle Thread Guide HR=T 1
33 110009 Screw(M4-0.7 X 8) kxy 4
34 3500270 Top Cover Thread Guide B REA 1
35 3500271 Top Cover Thread Eyelet g NEFRE 1
36 001818 Tension Post RATE 1
37 0037108 Top Cover Tension Disc INGEFI 4
38 0035813 Top Cover Tension Spring i REAF/INR 1
39 000360 Nut Fvhk 1
40 3500232 HNLRES 1

_Ref. No. 41 to 60

Thread Take-up Eyelet Bracket

See the following page.

VG3511-8F



VG3511-8F



MISCELLANEOUS THREAD EYELETS
S P S

REE R

3

RefNo Parts No. Description m A Amt. Req
41 3500238 Evelet Holder Stopper A LSRERZ kv R 1
42 3500247 Looper Thread Eyelet IW—IUNBFRE 1
43 0032426 Looper Thread Retainer Spring INRFIRR 1
44 170042 Screw(M3-0.5 x 5) xRy 1
45 3530039 Thread Take-up Cover(Rear) HIFIR— (1) 1
46 006202 Screw(M4-0.7 X 6) I8 2
47 3500237 Latch Spring Ty FINEK 1
48 3500240 Thread Take-up Eyelet Holder B LFRER 1
49 170010 Screw(M4-0.7 x 4) IExy 1
50 300100 Conical Spring Washer mikxTwvv 1
51 000669 Washer A 1
52 3500245 Thread Take-up Eyelet(Left) HLHRE(E) 1
53 3500246 Thread Take-up Eyelet(Right) N LRER) 1
54 110027 Screw(M2.5-045 X 3.5) =S 2
b5 3500242 Looper Thread Guide JL—ICRER 1
56 3500250 Looper Thread Eyelet(Center) JL—ICRE (F) 1
57 3500249 Looper Thread Eyelet(Right) I—ICRE(R) 1
58 110054 Screw(M3-0.5 x 3.5) xRy 5
59 3180073 Needle Thread Take-up Guard prRigUA—R 1
60 130003 Screw(M4-0.7 X 4.5) xRy 1

VG3511-8F






MISCELLANEOUS BUSHINGS & EYE GUARD

TyvyakOTFAH—RERS

Ref.No Parts No. Description m A Amt. Req
1 3500309 Oil Seal A=) 2
2 310106 Laced Wire(¢ 3 X 130mm) -l ]
3 3500096 Sponge BimAR> Y 1
4 000397 Oil Wick (® 2 X 11Tmm) HS 1
5 3100099 Presser Bar Bushing BIBETv>a 1
6 3204021 Oil Seal A=) 1
7 3500095 Spreader Driving Bar Bushing BURIL—IET YV a 1
8 0063055 Oil Seal FAI—I 1
9 3500050 Oil Seal A=) ]

10 3500044 Needle Thread Take-up Bushing(Front) &gV 7 > 2 (80) ]
11 3500045 Needle Thread Take-up Bushing(Rear) #t5xi@UE 7w > 1 () ]
12 3500047 Spreader Driving Shaft Bushing(Left) & %/IL—/X87 v ¥ 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) & %/IL—/X8~7 v > 2 (R) 1
14 3500041 Oil Seal A=l 1
15 3500046 Foot Lifter Lever Bushing BIiBsr®Tvya 2
16 000195 Oil Wick(No.4-175mm) SHS 1
17 3500021 Lower Shaft Bushing(Left) T#T Y a(k) 1
18 3500407 Oiling Felt BHh7 o)L 1
19 3500040 Oil Seal AN —=I 1
20 3500022 Lower Shaft Bushing(Right) Ty v a(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) EYFT#T v a (k) 1
22 3500039 Oil Seal AN —IL 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle} RULET#Ty > a(h) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) XU ETE Ty a(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET v a(k) 2
26 3500028 Differential Feed Bar Shaft Bushing(Middle) &iixk L & 7"y 3 2. () 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) ERXVE T v > a2 (H) 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET ¥ a () ]
29 3500027 Feed Bar Shaft Bushing(Right) EVBHT v a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #%%XU L /NX—87 v > 1 (k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) %%\ L/\—87 v > 21 (h) 1
32 3500033 Needle Guard Holder Bushing(Front) #35&7 v ¥ a1 (70) 1
33 3500034 Needle Guard Holder Bushing(Rear) #2s&7 v a(#%) 1
34 3500035 Differential Lever Shaft Bushing(Left) ZBjL/\—&7 v ¥ a1 (k) 1
35 3500036 Differential Lever Shaft Bushing(Right) ZEL /\—87 v > a1 (H) ]
36 3100006 Seal Plug B 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/ 87w > = (8) 1
38 3500038 Looper Driving Shaft Bushing(Rear) JL—IXE Ty 22 () 1
39 3500203 Eye Guard, Complete Set 7AH— R (%) 1
40 3500204 Air Wiper Bracket IFTANRT STy 1
4] 110009 Screw(M4-0.7 X 8) =S 2
42 000538 Washer AR 2
43 3500205 Eye Guard Holder TALH-RE 1
44 170044 Screw(M4-0.7 X 7) ERy ]
45 300104 Wave Washer BRIV 1
46 000538 Washer A 1
47 000022 Nut Fwv bk 1
48 3500206 Eye Guard PAH—R 1
49 110076 Screw(M3-0.5 X 6) IS 2
50 3500208 Stopper Spring 8 SPAVAES 1
51 110030 Screw(M3-0.5 X 2.6) IExy 1
52 000014 Washer Ty 2

VG3511-8F



VG3511-8F



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #34 RO T #higts

5

Ref.No Parts No. Description m A Amt. Req
1 3500101 Pulley A 1
2 300005 Washer A 1
3 120012 Screw(M6-1 x 20) xRy 1
4 160005 Screw(M6-1 x 8) Ii= 4
5 160007 Screw(M6-1 X 6) Hxry 4
6 3500104 Qil Cooling Fan Unit BET 7 > (8) 1
7 160001 Screw(M4-0.7 X 4) Txy 4
8
9 3260010 Main Shaft Sprocket(Lower) RILNT—=Y(TF) 1

10 3100131 Ball Bearing(Middle) R—=ILRT Y > () 1
11 3100132 Lower Shaft(Right) TE#(H) 1
12 3100122 Oil Pump Driving Worm A=A 1
13 3100127 Counterweight(Small) NSV ATITA NN 1
14 110009 Screw(M4-0.7 X 8) xRy 2
15 3100123 Ball Bearing(Left) R—=ILRTF Y > (k) 1
16 3500109 Lower Shaft(Middle) T () 1
17 160004 Screw{M6-1 X 4.8) xry 2
18 001107 Spring Pin(® 2 X 6mm) A7V Ty 4
19 3500456 Lower Shaft(Left) THI(E) 1
20 310100 Oil Wick(® 4.4 x 100mm) SHS 1
21 160003 Screw(M5-0.8 x 5) xRy 1
22 3500165 Needle Guard Eccentric HESIFxEY 1
23 3500166 Needle Guard(Front) Lever =0 (FDBE 1
24 110022 Screw(M3-05 % 10) Fxry 2
25 3500413 Felt 7zl b 1
26 3100241 Needle Guard{Front) Holder H=ETENE 1
27 3139200 Needle Guard(Front) #3524 (1) 1
28 110036 Screw(M3-05 X 6.5) kxy 2
29 3500167 Needle Guard(Rear) Lever HET ()P 1
30 3100245 Needle Guard(Rear) Holder H2TB)E 1
31 3109201 Needle Guard(Rear) HZT () 1
32 3500419 Needle Guard Lever Cover $32o B N— 1
33 110012 Screw(M4-0.7 X 5) kxry 2

VG3511-8F



VG3511-8F



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L@k Usthkig) &

6

RefNo Parts No. Description m & Amt. Req
1 3530010 Handwheel N2 RRA =) 1
2 000989 Handwhee! Mark N RIRA— LN —7 1
3 160005 Screw(M6-1 % 8) rxy 5
4 160007 Screw(M6-1 X 6) Exy 16
5 0092305 Magnet NIxy bk 1
6 3500054 Ball Bearing IR—=ILRF UV 2
7 3100129 Handwheel Adapter T 1
8 3500056 Timing Belt(550-5GT-12) FAZINRILS 1
9 3260011 Upper Shaft Sprocket(Upper) NI T = (k) 1

10 3500069 Timing Belt(384-3GT-8) FALZINILE 1
11 3500068 Upper Shaft Sprocket(Upper) NIV T—Y(E) 1
12 3100275 Upper Shaft(Right) EE(E) 1
13 3100283 Upper Shaft Joint T EhgRE 1
14 3100127 Counterweight(Small) INZ X TITA NN 1
15 110009 Screw(M4-0.7 x 8) xy 2
16 3500448 Oil Sleeve FALIAV—=T 1
17 3500441 Upper Shaft(Left) LEH(E) 1
18 3500444 Connecting Rod, C. Set #Hrgy oy RER) 1
19 3500445 Needle Thread Take-up Eccentric HARBUIFEY 1
20 160003 Screw(M5-0.8 X 5) xRy 4
21 3500446 Connecting Rod griguny kR 1
22 120001 Screw(M4-0.7 X 14) xRy 2
23 3500066 Driving Lever #hrig Y whibn 1
24 120013 Screw(M6-1 X 15) Exy 1
25 2100218 Driving Shaft Thrust Ring AZANUYT 1
26 000555 Washer A 1
27 000600 Spring Washer ATV T Ty v 1
28 120015 Screw(M5-0.8 % 10) xy 1
29 3500065 Driving Shaft i 1
30 3500492 Bracket HRRUE 1
31 005650 Screw(M5-0.8 x 14) kExy 1
32 000600 Spring Washer ATV T Ty o+ 1
33 3180070 Needle Thread Take-up #RigY RiE 1
34 3180075 Top Cover Thread Take-up B kiU RE 1
35 110009 Screw(M4-0.7 X 8) xRy 2
36 3500442 Collar ho— 1
37 110135 Screw(M5-0.8 X 7) ji=8) 1
38 310132 Oil Wick(® 4.2 X 16mm) HS 1
39 160041 Screw(M5-0.8 x 8) xRy 1
40 3500062 Upper Shaft Sleeve, C. Set R U -7 (#) 1

Ref. No. 41 to 55

See the following page.

VG3511-8F



VG3511-8F



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#Kk Otk 81

6

Ref.No Parts No. Description m B Amt. Req
41 3500064 Upper Shaft Sleeve EERY—7 1
42 160004 Screw(M6-1 x 4.8) xy 1
43 0093154 Ball Bearing R=ILRF YT 2
44 310099 Oil Wick(® 3.3 x 30mm) S 1
45 110012 Screw(M4-0.7 X 5) Ji=S7) 1
46 3500072 Adapter(Right), C. Set 7575 (5) () 1
47 3500073 Ball Bearing R=IRFY>T 1
48 3500076 Adapter FETTy 2
49 3500071 Looper Thread Take-up Shaft AN 1
50 3500070 Thread Take-up Shaft Sprocket(Lower) XJL & Z7—U (T) 1
51 3500074 Adapter(Left), C. Set FF 75 (E)(#E) 1
52 3500075 Ball Bearing R—=IRFY T 1
53 3120072 Looper Thread Take-up JL—ICRERAFH L 1
54 006212 Screw(M5-0.8 X 6) ji= 8 2
55 300067 Washer Tviy 1

VG3511-8F



VG3511-8F



NEEDLE BAR MECHANISM
]

HERE

~

Ref.No Parts No. Description m A Amt. Req
1 0063044 Needle Bar Thread Eyelet HEERE 1
2 3200170 Needle Bar & Needle Bar Bushing, C. Set ## - &7 v ¥ 1 () 1
3 3500100 Needle Bar Bracket gHEias 1
4 110035 Screw(M4-0.7 X 10) kxy 1
5-1 0093356 Needle Clamp(48) gk X 1
5-2 0093357 Needle Clamp(56) kX 1
5-3 0093358 Needle Clamp{64) g1k X 1
6 Needle(UY X 128 GAS) & 3
7 0093365 Top Cover Thread Eyelet U RE 1
8 001900 Screw(1/8-44 x 2.4) IRy 4
9-1 3508099 Stitch Plate(48ST) ik 1
9-2 3508100 Stitch Plate(56S1) ik 1
9-3 3508101 Stitch Plate(64S1) iR 1

10 009142 Screw(9/64-40 X 4.8) =87 2
11 3500615 Counterweight NSV ATITA bk 1
12 110011 Screw(M5-0.8 X 10) Exy 2
13 160029 Screw(M8-1.25 x 8) =87 2
14 3500091 Connecting Rod, Complete Set Oy RE) 1
15 3200112 Connecting Rod #EOY R 1
16 0093212 Roller Bearing Z—RIRFIUT 1
17 3500617 Eccentric Pin Plate I¥EevEy7L—hk 1
18 130002 Screw(M3-0.5 x 6) =% 1
19 3500616 Eccentric Pin HETFEVEY 1
20 000309 Felt(2.5 X 3 X 30mm) 7zl bk 1
21 330000 Seal Plug B 1
22 3200118 Needle Bar Guide, C. Set SHEEZA(HE) 1
23 3200116 Needle Bar Guide HEERN 1
24 0093186 Slide Block ErEERAE 1
25 009749 Screw(M4-0.7 X 16) Exy 2
26 3100338 Sponge BWHARYY 1
27 110059 Screw(M35-0.6 X 7) rkxy 1
28 004358 Screw(9/64-40 x 5.6) Ry 1

VG3511-8F



o
oY,

) . \wv AT
LAY

43

~
-

VG3511-8F



PRESSER FOOT MECHANISM
S P

RIS

8

RefNo Parts No. Description m 4 Amt. Reg
1 0077270 Presser Spring Regulator BIAsmry 1
2 000445 Lock Nut Ovo+wvhk 1
3 0065372 Presser Bar Spring(Outer) T HE/NR(KX) 1
4 3500304 Presser Bar Connecting Brackst BItsEy 1
5 110031 Screw(M4-0.7 X 12) =87 1
6 0093483 Presser Bar Guide RIEEA 1
7 004441 Screw(11/64-40 X 16) =2 2
8 0060142 Presser Bar Spring(Inner}) TR/ SR () 1
9 3100110 Presser Bar HIE 1

10 3100112 Finger Guard Ta4VHAA—R 1
11 110002 Screw(M3-05 x 5) xRy 1
12 0093611 Qil Protector Ring IR 1
13 3100310 Collar(9 X 17 X 7mm) no5— 1
14 150001 Screw(M4-0.7 x 4) xRy 1
15 0020271 Thread Chain Cutting Knife FxA2hYH 1
16 110054 Screw(M3-05 x 3.5) Exy 1
17 3507064 Presser Foot, C. Set(48, 56, 64) T (4H) 1
18

19 110004 Screw(M35-0.6 X 8) xy 1
20 3107303 Presser Foot Spring{Left) INB TR (F) 1
21 130016 Screw(M2.5-045 x 6) xy 4
22 3107306 Presser Foot Hinge Pin(56, 64) HMITEyIYy 1
23 110084 Screw(M35-05 x 4.2) il = 1
24 000327 Lock Nut OvoFwhk 1
25 260006 Adjusting Screw(1/8-44 x 9.5) B 1
26 004154 Screw(3/32-56 x 2.2) xRy 1
27 3507065 Presser Foot Stitch Tongue(48, 56, 64) 8T 1
28 3500305 Cap Fyw/ 1
29

30 3500296 Presser Foot Lifter #HIRY 1
31 170041 Screw(M5-0.8 x 35) k3ry 2
32 3500300 Lifter Shaft R T2 1
33 2100267 Collar(10 x 17 x 8mm) N5— 1
34 160001 Screw(M4-0.7 x 4) IS 2
35 3500293 Lifter Shaft Lever HIHEsEL /N~ 1
36 005650 Screw(Mb5-0.8 x 14) =S 1
37 0068181 Spring A3 1
38 3500294 Lever Link LiIR—U>s 1
39 3500291 Lifter Lever BzHEs L~ 1
40 000487 Wave Washer VSR A 1

Ref. No. 41 to 62  See the following page.

VG3511-8F



5 hon
v A
3 )
v ’ 4
h /! 0
N y
.
\ .
AN 7
. y
v 6 o - -
\
.

VG3511-8F



PRESSER FOOT MECHANISM
I

MIE

8

Ref.No Parts No. Description m A Amt. Req
4] 300005 Washer A 1
42 120010 Screw(M8-1 x 10) kxy 1
43 2110361 Spring JAe3 1
44 2100194 Lifter Lever Holder HIBTLN—F 1
45 340003 Knock Pin(¢ 5 X 20mm) VA Y4 1
46 3500295 Lifter Lever Stopper BILHS LN~y 1
47 120006 Screw(M6-1 X 12) kxy 2
48 000206 Lock Nut Ay oFvhk 1
49 110118 Screw(M5-0.8 X 22) xRy 1
50 3500299 Tension Release Lever Connector SIB X BlEfEiR 1
51 170038 Screw(M4-0.7 X 5) xRy 1
52 170009 Screw(M4-0.7 X 4) Ry 1
53 3100533 Tension Release Lever FoABE A B 1
54 120001 Screw(M4-0.7 X 14) = 1
55 3500292 Tension Release Shaft FAE Al 1
56 0063515 Thread Pull-off Lever HABA L IX— 1
57 000690 Spring Pin(4 X 16mm) ATV TEY 1
58 0094390 Tension Release Adjusting Eccentric  REXRAFH IO 1
59 0095334 Swing-proof Spring BhiR/ SR 1
60 001170 Screw(8/64-40 X 12) kxy 1
61-1 3107273 Fabric Presser(width 6.2mm) HET 1
61-2 3107274 Fabric Presser(width 12.6mm) HHT 1
62 001228 Screw(3/32-56 X 3.2) kRy 2

VG3511-8F



1

d
N\

\
»

\
\
\

12

)
N /
\ ,
\ /
w . /
N
NG
v

N

VG3511-8F



SPREADER MECHANISM

g Y RIL— N E

9

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set Y IEt > (#E) 1
2 3500082 Spreader Eccentric U TEE 1
3 160003 Screw(M5-0.8 x 5) xRy 2
4 3500084 Spreader Connecting Rod il m R 1
5 110009 Screw(M4-0.7 x 8) xRy 1
6 300006 Washer Ty 1
7 3100309 Adjusting Lever Pin HEEIL /K- 1
8 000528 Washer AVEIE 1
9 100003 Nut(M6-1.0) Fvhk 1

10 3500086 Spreader Adjusting Lever B EEL /N~ 1
11 120013 Screw(M6-1 X 15) xRy 1
12 3160138 Driving Shaft JL— /K8 1
13 0032646 Collar(12 x 20 x 8mm) No— 1
14 009604 Screw(11/64-40 x 55) Exy 2
15

16 3100305 Rocking Arm =R B 1
17 160007 Screw(M6-1 X 6) Exry 2
18 0063051 Rocking Pin —=IRUEY 1
19 310094 Oil Wick(¢ 3.3 x 15mm) SRS 1
20 0063053 Spreader Bar —I\E 1
21 0063056 Bushing Ring Tyvzauvy 1
22 0063057 Collar(10 X 18 X 7mm) No— 1
23 009526 Screw(9/64-40 x 4.4) ERY 2
24 3100307 Spreader Holder U RIL—IE 1
25 3509320 Spreader gl RIL—/C 1
26 110031 Screw(M4-0.7 X 12) Exy 2
27 2100218 Thrust Ring AZANYYT 1
28 3500097 Thrust Sheet(Small) AZANY—K(N 1

VG3511-8F



VG3511-8F



LOOPER DRIVING MECHANISM
=

JL— IR

10

RefNo Parts No. Description m B Amt. Req
1-1 3109300 Looper(56, 64} JL—IX 1
1-2 3109302 Looper(48) JL—IX 1
2 160040 Screw(M4-0.7 X 5) =) 1
3 3180100 Looper Holder JL—IE 1
4 110039 Screw(M3.5-0.6 X 10) kxry 1
5 300500 Spacer(Fiber) AR—=T(TF7AN) 3
6 3500320 ooper Bar & Looper Bar Bushing, C. Set J—i%E - JL—/ETy v a (i) 1
7 160024 Screw(M6-1 X 8) Exy 2
8 3500250 Looper Thread Eyelet(Left) JL—ICHRE(E) 1
9 110054 Screw(M3-0.5 X 3.5) Exy 1

10 0010017 Bamboo Joint N> THREF 1
11 3500426 Oil Tube(3 X 5 X 110mm) AAINFa—7 1
12 3100205 O-ring{P12) ouxyy 1
13 3500179 Looper Bar Guide J—=IEAAR 1
14 3100157 Slider A5 1
15 3100158 Slider Holder 254 TBAE 1
16 110005 Screw(M3.5-06 x 12) xRy pd
17 3100159 Slider Presser AZATHY 1
18 160001 Screw(M4-0.7 X 4) xRy 1
19 3500180 Thrust Washer AZALTYw 2
20 330016 Seal Plug S 1
21

22 3500178 Slide Block 24 R7Ov Y 1
23

24 110019 Screw(M5-0.8 X 3.5) kxry 1
25 300000 Washer Ty 2
26 100002 Nut Fvk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/SaEiEO v R (1) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/ R TF 1
29 160003 Screw(M5-0.8 x 5) xRy 1
30 0065389 Roller Bearing Z—RIRFYT 1
31 3100149 Looper Rocker Connecting Rod JL—/CET#EOY B 1
32 3100151 Looper Rocker Adjusting Pin IL—CEIEREEE Y 1
33 340001 Spring Pin(¢ 1.5 X 4mm) ATV Ty 1
34 3500460 Looper Connecting Rod Jb—/XOw R 1
35 110043 Screw{M4-0.7 X 14) il 2
36 120049 Screw(M4-0.7 X 16) xRy 2
37 2110191 Connecting Rod Swing-proof kL 1EA 2
38 3100142 Looper Driving Lever JL—/REhE 1
39 160043 Screw(M8-1.25 X 8) kxy 2
40 000637 Seal Plug B 1
47 3500174 Looper Rocker Arm JL—/RY B 1
42 120013 Screw(M6-1 X 15) xy 1
43 3100146 Thrust Washer AZANTYYy 3
44 3100145 Thrust Roller Bearing AZANRFP YUY 2
45 3500172 Looper Shaft JU— /e 1
46 000740 Seal Plug B 2
47 000623 Gasket VAR 1
48 3500461 Looper Connecting Rod, C. Set JL—/XOy R(#8) 1
49 3500309 Oil Seal A=l 1

VG3511-8F



VG3511-8F



FEED DRIVING CONTROL MECHANISM
RS e

* Y RS

11

RefNo Parts No. Description m f Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set  §ixX \J RA&IKI(1R) 1
2 3500148 Differential Feed Rocker Arm i S8 1
3 120013 Screw(M6-1 X 15) jl= 8 1
4 3500149 Differential Regulating Slider BIEVBHRAZM1Y 1
5 3500152 Differential Link =ZgY>vo 1
6 3500154 Differential Feed Regulating Link ARXVRE D v 1
7 3200215 Retaining Ring Ay FUvy 1
8 3500146 Differential Feed Shaft Arm BIXE U Hhiw 1
9 310096 Oil Wick(¢ 5 X 130mm) p::TvY 1

10 3501818 Differential Feed Shaft BIEX U E# 1
11 2100249 Connection Bushing(Front) BEV Y YT Ty (i) 1
12 3500143 Differential Feed Bar Connection XY U> Y 1
13 300000 Washer Tyy 2
14 110046 Screw(M5-0.8 X 12) xy 1
15 110021 Screw(M5-0.8 X 18) kxy 1
16 3500142 Connection Bushing(Rear) XV I Ty a(i®) 1
17 3509036 Differential Feed Dog(48, 56, 64) Ay 1
18 3509037 Main Feed Dog gxy 1
19 110004 Screw(M3.5-06 x 8) Exy 2
20 3500151 Linear Block DZ—rF7Ovy 1
21 3500150 Linear Guide YZFHAR 1
22 160001 Screw(M4-0.7 X 4) ji= %) 3
23 3500153 Linear Link yzruzvy 1
24 0068202 Retaining Ring AhwFIUvT 2
25 2100253 Linear Link Pin DZFUvoEY 1
26 3500155 Differential Feed Lever(l.eft) =g L /N—(E) 1
27 160004 Screw(M6-1 x 4.8) xRy 1
28 3500156 Differential Feed Lever Shaft EE L N—8h 1
29 2100267 Collar(10 X 17 X 18mm) No— 1
30 3500157 Spring JAC-3 1
31 340003 Knock Pin{¢ 5 X 20mm) R/l 7 1
32 3500158 Differential Feed Lever(Right) =g L /K\—{H) 1
33 000690 Spring Pin(¢ 4 X 16mm) ATV TEY 1
34

35 000010 Conical Spring Washer MINRTy v 1
36 3500161 Lock Nut Ovo+wvhk 1
37 190004 Screw(M6-1 x 85, M4.5-0.5 x 3) Txy 1
38 3500160 Differential Feed Graduations = ER 1
39 110045 Screw(M4-0.7 X 12) kxY 2
40 3101754 Adjusting Screw FIvRY 1
41 2100264 Adjusting Block FIvRIE 1
42 2100259 Spring IRFR 1
43 001123 Washer Ty 1
44 0034293 Retaining Ring ANy ZFUvT 1
45 0020350 Differential Feed Lever Stopper EZFLINR—ZA My 1
46 000669 Washer vy 1
47 000600 Spring Washer RIYT Ty 1
48 005049 Screw(M5-0.8 x 8) 1= 1
49 120011 Screw(M6-1 x 18) xry 1
50 0013208 Retaining Ring AbyFVVT 1

VG3511-8F



VG3511-8F



FEED DRIVING MECHANISM
S S S

=R

12

Ref.No Parts No. Description m B Amt. Req
1 3500131 Feed Bar Driving Shaft Lever ® ) shi 1
2 120013 Screw({MB6-1 x 15) kxy 1
3 3500130 Feed Bar Link Pin wEUI oY 1
4 3500129 Feed Bar Link(Long) EY U VI(R) 1
5 160002 Screw(M4-0.7 X 5) xRy 3
6 3100195 Feed Bar Link(Short) rYUYIEE) 1
7 3100193 Feed Bar Connecting Rod Pin wrUOv REY 1
8 3500128 Feed Bar Connecting Rod wEUOY R 1
9 3100192 Retaining Ring Ay U T 2

10 3500105 Counterweight VAN Qo ju nie @ 5 1
11 110009 Screw(M4-0.7 X 8) IExy 4
12 3100623 Roller Bearing Z—RIRTFUT 1
13 3500127 Main Feed Eccentric EUIFwY 1
14 006212 Screw(M5-0.8 X 6) xRy 2
15 3100190 Roller Bearing Z—RILRFIT 1
16 3500162 Feed Lift Connecting Rod ®UETOYR 1
17 3500119 Feed Bar Guide(Right) wrYEHTRE) 1
18 160007 Screw(M6-1 x 6) =) 4
19 3500411 Qiling Felt wmzz )bk 1
20 110030 Screw(M3-0.5 x 2.6) kxy 2
21 3201355 Roller Bearing Z—RIRFIUT 1
22 0013208 Retaining Ring Abhy Uy 1
23 3500163 Feed Lift Shaft Lever ®EY LT 1
24 3500124 Collar(12 x 20 X 10mm) N>— 2
25 160004 Screw(M6-1 X 4.8) IExy 3
26 160005 Screw(M6-1 X 8) IRy 2
27 310096 Oil Wick(@ 5 x 130mm) RN 1
28 3501532 Feed Lift Shaft * U T 1
29 000397 Oil Wick{¢ 2 X 11Tmm) S 1
30 3500113 Feed Bar, Complete Set *®YAEE) 1
31 3500116 Feed Lift Block(Rear) AE(E) 1
32 0032867 Feed Lift Block(Front) AEI(FD) 1
33 3500115 Main Feed Bar BxrUE 1
34 3500114 Differential Feed Bar AxY & 1
35 3500408 Oiling Felt b e I 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EUEHA R(E) 1
38 3500122 Main Feed Bar Driving Shaft ®Bix ) e 1
39 000750 Seal Plug B 1
40 2020002 Retaining Ring AhyFU>o 1

Ref. No. 41 to 70

See the following page.

VG3511-8F



i 59 ,"
65 [\l i /
66 / 7
S @ : (
S 67 %
q 68
69

VG3511-8F



FEED DRIVING MECHANISM
1

%R

12

Ref.No Parts No. Description m A Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever i) 1
42 110117 Screw(M5-0.8 x 9.5) Exy 1
43 3100214 Link Pin Yoy 1
44 000199 Oil Wick(2.3 x 2.3 x 13mm) SHES 1
45 160006 Screw(M3-0.5 x 4) WExy 1
46 3500121 Main Feed Bar Connection #xEYY D 1
47 3500120 Connection Bushing BEIVIITva 1
48 300000 Washer A 1
49 110118 Screw(M5-0.8 X 22) =7 1
50 3500136 Adjusting Screw Stopper EURAESHRI A bR 1
51 160001 Screw(M4-05 X 3) kxy 2
52 3500133 Main Feed Bar Adjusting Screw ®RURERY 1
53 100067 Lock Nut Ov7Z7+v bk 1
54 0020551 O-ring(P5) ovyso 1
55 3500132 Main Feed Bar Bracket EUTZov b 1
56 3500138 Main Feed Lever Shaft(Right) ®wmxY L/N—8(H) 1
57 3500126 Connecting Shaft TS 1
58 3240072 Spring JASS 1
59 340003 Knock Pin{¢ 5 X 20mm) AE A 2
60 0068079 O-ring{P16) ovxs 1
61 3500137 Main Feed Lever Shaft({Left) #Bk) LIN—8(E) 1
62 3500139 Main Feed Lever *xJ L= 1
63 110013 Screw(M4-0.7 x 8) = 1
64 3500141 Main Feed Graduations *® Y B iR 1
65 009749 Screw(M4-0.7 X 16) IExY 2
66 0020350 Main Feed Lever Stopper EYL/IN=Z b wis 1
67 000669 Washer AR 1
68 000600 Spring Washer A7V T Ty 1
69 005049 Screw(M5-0.8 x 8) xRy 1
70 310102 Oil Wick{¢ 4.8 x 150mm) SR 1

VG3511-8F



13

VG3511-8F



KNIFE DRIVING MECHANISM
[ SSE

A ABEE

13

Ref.No Parts No. Description m B Amt. Req
1 3501598 Chip Receiver VBZT 1
2 110050 Screw(M3.5-0.6 X 4.5) kxy 1
3 3501596 Upper Knife Holder EXZAH 1
4 000687 Knock Pin VA R7E <% 1
5 110031 Screw(M4-0.7 X 12} Bxy 1
6 3501597 Upper Knife EXX 1
7 110001 Screw(M4-0.7 X 5.4) IS 1
8 3110038 Lower Knife TAX 1
9 3501533 Lower Knife Holder TARE 1

10 110043 Screw(M4-0.7 X 14) xR 1
11 3110033 Lower Knife Holder Bushing TAABTvya 1
12 3501503 Lower Knife Holder Bracket TARBETZT v b 1
13 110046 Screw(M5-0.8 X 12) kxy 1
14 110039 Screw(M35-0.6 X 10) xRy 1
15 110124 Screw(M6-1 X 16) hxy 2
16 3501558 Bracket Cover Gasket TSy hANR—=IRyFY 1
17 3501557 Bracket Cover T2y MR- 1
18 009995 Screw(M3-0.5 x 5) Exy 4
19 000652 Knock Pin Sy oY 2
20 3501560 Bracket Gasket TSy hRyEY 1
21

22 3110051 Upper Knife Adjusting Lever EXXBEIL N~ 1
23 120001 Screw(M4-0.7 X 14) kxry 1
24 3100309 Adjusting Lever Pin HEL/N—E> 1
25 000528 Washer AV 4 1
26 100003 Nut Fvk 1
27 3200086 Collar(8 x 13 x 6mm) no— 2
28 160000 Screw(M3-05 x 3) hxy 4
29 0094577 Upper Knife Spring EXZJxR 1
30 3501528 Upper Knife Shaft Bushing EXRE@Tva 1
31 000638 Seal Plug S 1
32 3501527 Upper Knife Shaft A R 1
33 003657 Screw(M4-0.7 X 3) IExy 1
34 3501532 Feed Lift Shaft *U_ETE 1
35 3501526 Upper Knife Driving Lever EXZRLIX— 1
36 160007 Screw(M6-1 X 6) Exy 2
37 160001 Screw(M4-0.7 X 4) xRy 1
38 3501514 Upper Knife Driving Link EXRU>Y 1
39 310017 Oil Wick P EAY 1
40 0063138 Upper Knife Driving Link Pin EXARY YO 1
41 000755 Qil Wick Pin SESIEXAE Y 1
42 3501530 Upper Knife Driving Link Cover EXRU> T HIN— 1
43 110033 Screw({M3-05 X 8) kxy 1

VG3511-8F



VG3511-8F



MISCELLANEOUS SUCTION PIPE

Ref.No Parts No. Description m % Amt. Req
1 3501542 Suction Pipe BAE 1
2 160001 Screw(M4-0.7 X 4) hxry 1
3 003655 Screw(M4-0.7 x 10) kxry 1
4 3501552 Suction Pipe(Rear) THAE (1) 1
5 1253061 Hose Clamp K=o 1
6 0012480 Flexible Hose £ER—X 1
7 3501551 Suction Pipe Holder BoAEZ T 1
8 120006 Screw(M6-1 X 12) IExy 2
9 1095011 Speed Controller A—RaxbO—7 1

10 1096030 Air Tube(6 X 4mm)(Black) IFPFa1—T(E8) 1
11 1094061 Reducer L7a—% 1
12 1096029 Air Tube(4 X 25mm){Black) IFPFa—T(E) 1
13 110067 Screw(M5-0.8 X 5) rxry 1
14 3501531 O-ring ouyvs 1
15 0013648 Hose Band Vel WA 2
16 006921 Wood Screw(¢ 4.8 X 25) RRY 4

VG3511-8F



VG3511-8F

b
H
Yé
\
.
\
\
\
\
\

31 \ai

-




LUBRICATING MECHANISM
R e e

apiik g

15

RefNo Parts No. Description m & Amt. Req
1 3500412 Oil Receiver Az m 1
2 110012 Screw(M4-0.7 X 5) xy 4
3 0032518 O-ring(P3) ovvy 1
4 3500402 Oil Sight Top Nozzle /X 1
5 3100370 Oil Tube Joint, One Way FOE#F 6
6 000425 Washer A 1
7 000234 Nut PaVAN 2
8 0031831 Qil Tube Clamp FRE 8
9 3500229 Qil Filter Cover FAIWNT 4 IE F3/8— 1

10 110045 Screw(M4-0.7 X 12) = 3
11 3100061 O-ring(P42) ouvy 1
12 3100345 Oil Filter AANT 45 1
13 3100329 Qil Filter Connector FANT 1 IILT BT 1
- 14 3200237 Felt )bk 1
15 3200236 Suction Pipe WA S 1
16 0093617 Suction Pipe Bushing AT T T a 1
17 3200238 Oil Tube(3 X 5 X 440mm) AALILRAT 1
18 0010017 Bamboo Joint N THF 2
19 3500422 Oil Tube(Long), Complete Set 6/ 1 7 (&) (10) 1
20 3400261 Oil Tube(4 X 6 X 500mm) AALIWINAT 1
21 3100371 Oil Tube Joint, Two Way HOERF 1
22 3100332 Oil Tube(4 X 6 X 37mm) FANWIRAT 1
23 320008 Fitting Stud(Short) BMFRILNET) 4
24 3500423 Oil Tube(Middle), Complete Set 858/ S () (RE) 1
25
26 3500415 Oil Filter Screen B 1
27 3500424 Oil Tube(4 X 6 X 190mm) FANWINAT 1
28 320009 Fitting Stud(Long) EMFERILMER) 1
29 3100356 Oil Tube(Short), Complete Set B/ Z(58) (1) 1
30 3100331 Oil Tube(4 X 6 X 3Tmm) FAIWIRAT 1
31 3500418 Oiling Shower by D 1
32 3500410 Draining Felt ¥Em7zILb 1
33 3500404 Draining Pipe PRI 1
34 110013 Screw({M4-0.7 X 8) I 2
35 3500425 Oil Tube(3 x 5 X 350mm) FAIWIRAT 1
36 3150195 Oil Pump, Complete Set Ry 7(H) 1
37 2040033 Oil Pump Driving Worm Gear Tt —LFF 1
38 160001 Screw(M4-0.7 X 4) kR 2
39 120011 Screw(M6-1 X 18) kExry 2
40 000560 Seal Ny FE> 1
41 100014 Nut Fv bk 1
42 3150151 Oil Nozzle for Worm Gear VA 1
43 3100330 Oil Tube Stay AAIWIRA TR 1
44 3500236 Dust Proof Plate B EEHR 1
45 3500006 QOil Sight Gauge FANT—T 1

VG3511-8F



16

PULLER MECHANISM(T1)




PULLER MECHANISM EXCLUSIVE PARTS(1)

75 —EERmna) 106

Ref.No Parts No. Description m & Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket rO—-o®#TSry bk 1
2 120019 Screw(M6-1 X 18) ExY 4
3 000779 Knock Pin S 2
4 3100006 Seal Plug = 1
5 3100607 Roller Shaft Bushing(Right) tOo—-S8w7yalfm) 1
6 3100604 Upper Feed Roller Shaft Lever o>k 1
7 160007 Screw(M6-1 X 6) X 2
8 0065398 Collar{14 x 22 x 10mm) hZ7— 1
9 009604 Screw(11/64-40 X 5,b) xRy 2

10 3100626 Roller Shaft Bushing(Left) rA—S#7Ty o (k) 1
11 0065395 Oil Seal FAI—I 1
12 3100605 Upper Feed Roller Shaft LEO—S 1
13 See page 16 16 R—IEHR -
14 3100608 Upper Feed Roller Lever FO—>L /8= 1
15 120012 Screw(M6-1 x 20) = 1
16 0065401 Upper Feed Roller Lever Pin FO—ZLR—EY> 1
17 000613 Washer A 1
18 000306 Nut +v bk 2
19 3501281 Upper Feed Roller Lever Rod EOo—ZL/NR—0Ov kR 1
20 240010 Screw(1/4-40 X 11) Exy 1
21 310063 Oil Wick g PN 1
22 0032921 Upper Feed Roller Driving Rod Pin to—>Aay REY 1
23 160001 Screw(M4-0.7 x 4) rxry 1
24 3100602 Upper Feed Roller Driving Rod rOo—>0vk 1
25 3100192 Retaining Ring Ay Iy 1
26 3100623 Roller Bearing Z—RIRFUT 1
27 3100603 Upper Feed Roller Regulator, C. Set 00— > F&izs (1) 1
28 3100601 Upper Feed Roller Eccentric i R e o 2 % 1
29 3100600 Upper Feed Roller Regulator EO—>5Em 1
30 160003 Screw(M5-0.8 X 5) kxy 2
31 190007 Adjusting Screw(M5-0.8 X 6) BRI 1
32 120008 Screw(M4-0.7 X 8) Xy 1
33 300045 Spacer ANR—H 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set EO—Z#7 55 v b (#8) 1

Note: Parts No. of Puller Mechanism, C. Set -
() 77 —#E ) o Parts No. -

- 3500695 = 3100636 + 3500697 + 3500699

- 35600695 = 3100636 + 3500697 + 3500699

VG3511-8F



17

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG3511-8F



PULLER MECHANISM EXCLUSIVE PARTS(2)
S

75 —mEsRgaEe 17

Ref.No Parts No. Description m & Amt. Req
1 See Page 16 16 R—IBR -
2 3100611 Upper Feed Roller Yoke to—>3—-7 1
3 120012 Screw(M6-1 x 20) kx 1
4 3100612 Upper Feed Roller Yoke Guide rtAO—53—0H10R 1
5 120008 Screw(M4-0.7 X 8) IExy 2
6 3100613 Upper Feed Roller Yoke Pin rto—>3—oEy 1
7 160007 Screw(M6-1 X 6) =3 1
8 0090620 Wire(0.9 x 45mm) iR 1
9 180005 Screw(M4-0.7 X B) Exy 1

10 160001 Screw(M4-0.7 X 4) 1= 2
11 160003 Screw(M5-0.8 X 5) Exy 3
12 0060056 Retaining Ring AbyFUry 1
13 2100902 Thrust Ring ZXZANIVT 1
14 3501270 Clutch Driving Shaft 72w FE 1
15 3100616 Clutch Driving Shaft Bushing(Left) 7Sy F@MT vy (k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) ISy FETYva(h) 1
17 0065421 Clutch Tension Sleeve ISYFFrIavAY—T 1
18 3501283 Adjusting Collar RS S — 1
19

20 3501284 Adjusting Screw Stay REIRIXT 1
21 110002 Screw(M3-0.5 x 5) = 2
22 110097 Screw(M5-0.8 X 12) = 1
23 3501282 Clutch Tension Spring TV FTIa xR 1
24 3501280 Clutch Driving Lever 72y FIREA) 1
25 130003 Screw(M4-0.7 X 7.3) Exy 3
26 3501276 Clutch Sleeve(Right) 95 wFRY—T(A) 1
27 3501272 Thrust Plate AZ2AN7L—h 2
28 3501271 Clutch Spacer Doy FAN—Y 1
29 160005 Screw(M6-1 X 8) xRy 1
30 3501275 Clutch Sleeve(Left) IS5y FIY—TJ(E) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) L£O—3(301L) (&%) 1
31-2 3501289 Upper Feed Roller(26 teeth)(Extra Parts) 0 —3 (26 W) (B &R ]
32 007621 Screw(9/64-40 x 8.5) xy 3
33 3500697 Lower Feed Roller Support, C. Set TH—ZHR—h () 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TH—Z{(191L) (1R%E) 1
34-2 3501259 Lower Feed Roller(16theeth)(Extra Parts) TH—2 (16 W) (ReEEkm) 1
35 000487 Wave Washer 4 AR 1
36 3501252 Lower Feed Roller Guide TO—-5H1R 1
37 0060056 Retaining Ring Ahy Ty 1
38 160000 Screw(M3-0.5 x 3) Ry 2
39 3501251 Lower Feed Roller Shaft TO—>8 1
40 160003 Screw(M5-0.8 x 5) ExRY 1

Ref. No. 41 to b4

See the following page.

VG3511-8F



17

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG3511-8F



PULLER MECHANISM EXCLUSIVE PARTS(2)
S

75— mEmRERe 17

RefNo Parts No. Description m Amt. Req
41 3501250 Lower Feed Roller Bracket TE—-Z7240 vk 1
42 120041 Screw(M6-1 x 12) kR 2
43 000779 Knock Pin vy 2
44 3501295 Upper Feed Roller{(Rubber) EO—Z(ThL) 1
45 3501265 Lower Feed Roller(Rubber) TO—3(34) 1
46 3500698 Supplementary Roller, C. Set ®mhO—> ) 1
47 3501253 Supplementary Roller Support #HBO—ZHIHR 1
43 000538 Washer Ty 2
49 110009 Screw(M4-0.7 X 8) xRy 2
50 3501122 Supplementary Roller feho—>5 1
51 0065436 Supplementary Roller Stay(A) BEHIO—ZXT(A) 1
52 0065437 Supplementary Roller Stay(B) HHO—>%I(B) 1
53 009730 Screw(1/8-44 x 5.3)[M3-05 X 2.6] xRy 4
54 0063460 Lower Feed Roller(Rubber) Bushing TO—2(JdA)7v¥a 2

VG3511-8F



18

PULLER MECHANISM(3)

33

—26

VG3511-8F



PULLER MECHANISM EXCLUSIVE PARTS(3)
B T Y S S

7S5 —tapEmRnac) 18

RefNo Parts No. Description m B Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) tO—>85®) 1
2 110009 Screw(M4-0.7 x 8) ji=$) 2
3 000538 Washer WA & 3
4 000334 Nut vk 2
5 0034979 Flexible Wire Clamp Bushing TAVIEXT v a 2
6 006075 Screw(11/64-40 X 6) R 2
7 0067126 Lifter Connecting Plate FO—ZBY &R 1
8 0065374 Upper Feed Roller Lifter(Left) EO—-385 (k) 1
9 0065375 Upper Feed Roller Lifter Pin EO—-2HrYy 1

10 0095027 Retaining Ring Ay FTU>T 2
11 0065376 Lifter Connecting Plate tA—->/Y 1
12 006038 Screw(3/16-32 X 2.2) xRy 2
13 0065407 Roller Press Bar Bracket EoO—SHTERF 1
14 005650 Screw(M5-0.8 X 14) xRy 1
15 0065402 Lifting Lever Sleeve to—sLR—=RU=7 1
16 006411 Screw(11/64-40 X 5.5) Exry 1
17 000340 Nut Awvo+wvhk 1
18 009931 Stop Screw(11/64-40 X 26) 2wz 1
19 3100614 Roller Press Spring A= T/NR 1
20 3100610 Upper Feed Roller Bracket EO—-3755v bk 1
21 009753 Screw(M6-1 x 35) bRy 2
22 000779 Knock Pin vy 2
23 0065405 Roller Press Bar Bushing(Upper) EO—S8THET Yy a(l) 1
24 160007 Screw(M6-1 X 6) xRy 1
25 3100609 Roller Press Bar Bushing(Lower) EO—-SHIETva(F) 1
26 0065404 Upper Feed Roller Press Bar tO—>HIE 1
27 0034117 Retaining Ring AbyTFTUrT 1
28 000690 Stop Pin Abhw Ty 1
29 000613 Washer AV 1
30 0067111 Upper Feed Roller Lifting Lever FHT 1
31 000487 Corrugated Washer BRIy v 1
32 170008 Screw(M6-1 X 9) xRy 1
33 3500699 Upper Feed Roller Bracket, C. Set EO—=3735 v ~#B) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. 1 on page 15.

() Ref. No. 33 @ Part No. 3500699 i 14 *—3® Ref. No. 13 KU 15— D Ref. No. 1 D#5 %

& ATPart No. ¢7,

VG3511-8F



19

EXTRA PARTS

VG3511-8F



EXTRA PARTS

Ref.No Parts No. Description m & Amt. Req
1 3500603 Self-cleaning Pipe IO )—ZTIRAT 1
2 3500605 Pipe Holder A THRILY 2
3 0093690 Timing Gauge AT —Y 1
4 0095220 Looper Timing Gauge W—REAZ T 1
5 3100256 HR Device, Complete Set HR 3= (48) 1
6 3100254 HR Container HRZ >V 1
7 1090190 Pipe Joint A THRF 1
8 3100253 Oil Tube oy A 1
9 310007 Felt(25 x 25 X 100mm) )bk 1

10 3100250 HR Cup HRAv 7 1
11 310006 HR Felt HRZziLb 1
12 000637 Seal Plug B 1
13 110013 Screw(M4-0.7 x 8) ks 2
14 3501778 Cloth Plate sOX7L—b 1
15 3501772 Hemming Guide Plate BEEIERE 1
16 110009 Screw(M4-0.7 X 8) Exy 6
17 3501773 Supplementary Guide wWYACR 1
18 110012 Screw(M4-0.7 X 5) kY 2
19 3501771 Hemming Guide EIIER 1
20 000538 Washer Ty 4
21 3501775 Front Cover(Left) BIRRF 1/ — () 1
22 110067 Screw(M5-0.8 x 5) I8 2
23 3501774 Bracket Cover T30y AR~ 1
24 009995 Screw{M3-0.5 X 5) Exy 1
25 009994 Screw(M3-0.5 x 8) xRy 3
26 3501777 Guide(Left) A R{E) 1
27 3501776 Guide(Right) 51 R &) 1

VG3511-8F



20

VG3511-8F



THREAD STAND

<t

AN
A

R

N
o

RefNo Parts No. Description m A Amt. Req
] 09620696 Thread Stand, C. Set(6 Spools Type) #II& (#0) (64RF) 1
2 9620631 Column Cap A LFvy~ 1
3 9620670 Column Cap{Upper) A5 LA (k) 1
4 9620689 Thread Guide Holder({Large) HA RARILE(KR) 1
5 911002 Screw(M4-0.7 X 20) IS 1
6 911001 Screw(M4-0.7 x 12) Exy 3
7 910001 Nut Fwv b 4
8 9620673 Column Pipe Connector a7 LA TH#RE ]
9 911006 Screw{M5-0.8 X 13) FExy 2

10 910000 Nut Fw b 8
11 9620675 Column Pipe(Lower) a5 LA () 1
12 930052 Washer Ty 1
13 930053 Spring Washer ATV T Ty v 1
14 910003 Nut Fv bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RAYHEBARA) 4
17 9620700 Thread Eyelet 7Ly bk 6
18 9620688 Thread Hanger Holder Ly RINY H¥EF 4
19 911060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm HARF—L4 1
21 9620690 Thread Guide Holder(Small) T4 RRILT (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R6FRE) 1
23 9620678 Spool Cushion AT7=WNowvav 6
24 9620679 Spool Pin 2 7—)LE 6
25 9620680 Spool Mat A T7=ILX v bk 6
26 9620681 Spool Seat Disc =Zom 6
27 930055 Spring Washer ATV T Ty 6

VG3511-8F



=

Table top installation LZEH

20

VG3511-8F



ACCESSORIES 799 UBRK 21
A e L e S E R

RefNo Parts No. Description m B Amt. Req
1 3500700 Belt Cover NI~ HIR— 1
2 110028 Screw(M6-1 X 46) =4 2
3 9620003 Bag © 1
4 _ Needle(System : UY X 128GAS) & 5
5 0099094 Screwdriver(2.5 X 76mm) N As AN 1
6 0099091 Screwdriver(5.5 x 200mm) KZA X 1
7 0099051 Thread Tweezers Evtwvk 1
8 9620210 Hexagonal Wrench{2.5mm) 6ALVF 1
9-1 9720263 Instructions Book(English) B W SR REEE (3R EE) 1
9-2 9720262 Instructions Book(Japenese) Bk W EHEAE (B ARE) 1
9-3 9720192 InstructionsBook (withUT-ADevice)(English) PR WERBAZ (UT-AXB) (3258) 1
9-4 9720195 InstructionsBook withUT-ADevice)(Japenese) EURWEREAZ (UT-ARE)(HAFFE) 1
9-5 9720193 Instructions Book(with UT Device) 1
9-6 9720196 EIRWEHRIAZ(UT =E) 1

10-1 9710124 Parts Book K=Y Ty 1
10-2 9710089 Parts Book({with UT-A, UT Device) K=Y T w2 (UT-A UTER) 1
11 9620008 SF Oil 28(1000cc) pic 1
12 3500614 [0063009] Oil Reservoir Rubber Cushion TIEE 4
13 180008 Setting Screw(M6-1 x 83) etz 4
14 000528 Washer Ty 8
15 000667 Spring Washer ATV T Ty 4
16 000011 Nut Fy bk 4
17 3500701 Belt Cover(Lower) NIV ANR—(T) 1
18 0063905 Wood Screw(¢ 5.1 X 20) KRy 3
19 0037988 Screwdriver(Short) ZZRZAN 1
20 9620202 Hexagonal Wrench(2.0mm) 6ALYF 1
21 3502055 Supplementary Cover B IN— 1
22 110105 Screw(M5-0.8 X 12) kxry 2
23 000426 Washer vy 2

VG3511-8F



22

WARNING LABEL &/
LABEL Parts No. Description
N Ty At
390220 |[SAFETY INSTRUCTON LABEL
BRETE| D) AR
ADINGR | 5277 e,
- e DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, HGH-VOLTAGE
turn off power 390144
supply and wait EREREES AL
more than 5 minutes ARSIV
before opening.
“Be sure to connect earth line”.
390145
T—AINL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BERARERR L
EYE GUARD : TAKE GARE NOT GAUSE INJURY
A TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION v’j‘jj}f%j%&}[/
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
300148 | SOLENOID

s
SeEENL




23

INDEX
VG3721-8 Page = 1
Parts No. PageNo. Ref.No. Weightig) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
000010 11 35 000651 3 29 006212 6 54
000011 21 16 000652 13 19 006212 12 14
000014 4 52 000667 21 15 006233 1T 17
000015 2 20 000669 3 5] 006411 18 16
000022 4 47 000669 11 46 006905 21 18
000177 3 6 000669 12 67 006921 14 16
000195 4 16 000687 13 4
000199 12 44 000690 8 57 007621 17 32
000206 8 48 000690 11 33 007627 2 49
000234 15 7 000690 18 28
000306 16 18 000726 1 36 009142 7 10
000309 7 20 000740 10 46 009526 9 23
000327 8 24 000750 12 39 009604 9 14
000334 18 4 000755 13 41 009604 16 9
000340 18 17 000779 16 3 009730 17 b3
000360 3 39 000779 17 43 009749 7 25
000397 4 4 000779 18 22 009749 12 65
000397 12 29 000924 2 30 009753 18 21
000425 15 6 000989 6 2 009931 18 18
000426 21 23 009994 19 25
000445 8 2 001107 5 18 009995 13 18
000487 8 40 001123 11 43 009995 19 24
000487 17 35 001170 8 60
000487 18 31 001228 8 62 0010017 10 10
000528 9 8 001818 3 36 0010017 15 18
000528 13 25 001900 7 8
000528 21 14 0012480 14 6
000538 1 24 003312 3 26
000538 2 32 003655 2 19 0013208 11 50
000538 3 28 003655 14 3 0013208 12 22
000538 4 42 003657 13 33 0013648 14 15
000538 4 46
000538 17 48 004154 8 26 0020052 2 7
000538 18 3 004173 2 40 0020119 3 16
000538 19 20 004358 7 28 0020137 1 28
000555 6 26 004441 8 7 0020271 8 15
000560 15 40 0020350 11 45
000600 6 27 005049 11 48 0020350 12 66
000600 6 32 005049 12 69 0020551 12 54
000600 11 47 005075 1 29 0020759 1 5
000600 12 68 005431 3 24
000613 16 17 005650 6 31 0024083 3 2
000613 18 29 005650 8 36 0024084 3 1
000623 10 47 005650 18 14
000637 10 40 0030255 3 3
000637 19 12 006038 18 12
000638 13 31 006075 18 6 0031111 3 7

000651 2 21 006202 3 46 0031831 15 8



INDEX

VG3721-8 Page =2
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
0065436 17 51
0032426 3 43 0065437 17 b2 100002 10 26
0032518 15 3 100003 9 9
0032646 9 13 0067111 18 30 100003 13 26
0032867 12 32 0067126 18 7 100014 15 41
0032921 16 22 100067 12 B3
0032952 3 4 0068011 1 4
0068079 12 60 110001 1 22
0034117 18 27 0068181 8 37 110001 13 7
0034293 11 44 0068202 11 24 110002 2 42
0034979 18 5 0068247 3 23 110002 8 11
0068249 3 25 110002 17 21
0035813 3 38 110004 8 19
0077270 8 1 110004 11 19
0037108 3 37 110005 10 16
0037164 1 15 0090068 3 32 110008 1 25
0037988 21 19 0090071 3 5 110008 2 38
0090620 17 8 110009 2 31
0060056 17 12 0090807 3 12 110009 3 33
0060056 17 37 0090812 3 9 110009 4 41
0060142 8 8 0090856 3 11 110009 5 14
110009 6 15
0063044 7 1 0092305 6 b5 110009 6 35
0063051 9 18 110009 9 b
0063053 9 20 0093154 6 43 110009 12 11
0063055 4 8 0093186 7 24 110009 17 49
0063056 9 21 0093212 7 16 110009 18 2
0063057 9 22 0093356 7 5-1 110009 19 16
0063138 13 40 0093357 7 5-2 110011 2 44
0063460 17 b4 0093358 7 5-3 110011 7 12
0063515 8 b6 0093365 7 7 110012 1 20
0093483 8 6 110012 2 52
0065275 2 13 0093611 8 12 110012 5 33
0065372 8 3 0093617 15 16 110012 6 45
0065374 18 8 0093690 19 3 110012 15 2
0065375 18 9 110012 19 18
0065376 18 11 0094201 1 19 110013 1 27
0065381 18 1 0094201 2 51 110013 2 10
0065389 10 30 0094390 8 58 110013 3 14
0065395 16 11 0094577 13 29 110013 12 63
0065398 16 8 110013 15 34
0065401 16 16 0095027 18 10 110013 19 13
0065402 18 15 0095220 19 4 110016 2 23
0065404 18 26 0095334 8 59 110017 2 36
0065405 18 23 110019 10 24
0065407 18 13 0099051 21 7 110021 11 15
0065414 17 16 0099091 21 6 110022 5 24
0065421 17 17 0099094 21 5 110027 3 54



INDEX

VG3721-8 Page =3
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110028 21 2 120011 11 49 160004 11 27
110030 4 5] 120011 15 39 160004 12 25
110030 12 20 120012 5 3 160005 5 4
110031 2 28 120012 16 15 160005 6 3
110031 8 b5 120012 17 3 160005 12 26
110031 9 26 120013 6 24 160005 17 29
110031 13 5 120013 9 11 160006 12 45
110033 13 43 120013 10 42 160007 5 b5
110035 7 4 120013 11 3 160007 6 4
110036 5 28 120013 12 2 160007 9 17
110039 10 4 120015 6 28 160007 12 18
110039 13 14 120016 1 32 160007 13 36
110041 2 16 120019 16 2 160007 16 7
110043 10 35 120041 17 42 160007 17 7
110043 13 10 120049 10 36 160007 18 24
110045 1 2 160024 10 7
110045 11 39 130002 7 18 160029 7 13
110045 15 10 130003 2 6 160040 10 2
110046 11 14 130003 3 60 160041 6 39
110046 13 13 130003 17 25 160043 10 39
110048 1 11 130016 8 21
110050 13 2 170001 2 24
110054 3 58 150001 8 14 170008 18 32
© 110054 8 16 170009 8 b2
110054 10 9 160000 1 14 170010 3 49
110059 7 27 160000 13 28 170038 8 51
110067 14 13 160000 17 38 170041 8 31
110067 19 22 160001 2 26 170042 3 44
110076 4 49 160001 5 7 170044 4 44
110079 2 46 160001 8 34
110084 8 23 160001 10 18 180005 17 9
110097 17 22 160001 11 22 180008 21 13
110105 21 22 160001 12 51
110117 12 42 160001 13 37 190004 11 37
110118 8 49 160001 14 2 190007 16 31
110118 12 49 160001 15 38 190078 2 50
110124 13 15 160001 16 23
110135 6 37 160001 17 10 240010 16 20
160002 12 5
120001 6 22 160003 5 21 260006 8 25
120001 8 54 160003 6 20
120001 13 23 160003 9 3 290029 3 8
120006 8 47 160003 10 29
120006 14 8 160003 16 30 300000 10 25
120008 16 32 160003 17 11 300000 11 13
120008 17 5 160003 17 40 300000 12 48
120009 2 2 160004 5 17 300005 5 2

120010 8 42 160004 6 42 300005 8 41



INDEX

VG3721-8 Page =4
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
300006 9 6 930053 20 13 3100145 10 44
300045 16 33 930055 20 27 3100146 10 43
300067 6 b5bH 3100149 10 31
300100 2 25 1090190 19 7 37100151 10 32
300100 3 50 3100157 10 14
300104 4 45 1094061 14 11 3100158 10 15
300500 10 b5 3100159 10 17
1095011 14 9 37100190 12 15
310006 19 11 3100192 12 9
310007 19 9 1096029 14 12 3100192 16 25
310017 13 39 1096030 14 10 3100193 12 7
310063 16 21 3100195 12 6
310094 9 19 1253061 14 5 3100205 10 12
310096 11 9 3100214 12 43
310096 12 27 2020002 12 40 3100231 12 36
310099 6 44 3100241 5 26
310100 5 20 2040033 15 37 3700245 5 30
310102 12 70 3100250 19 10
310106 4 2 2100194 8 44 3100253 19 8
310132 6 38 2100218 6 25 3100254 19 6
2100218 9 27 3100256 19 b
320008 15 23 2100249 11 11 3100275 6 12
320009 15 28 2100253 11 25 3100283 6 13
2100259 11 42 3100305 9 16
330000 7 21 2100264 11 41 3100307 9 24
330011 2 18 2100267 8 33 3100309 9 7
330016 10 20 2100267 117 29 3100309 13 24
2100902 17 13 3700310 8 13
340000 1 33 3100329 15 13
340001 10 33 2110191 10 37 3100330 15 43
340003 8 45 2110361 8 43 3100331 15 30
340003 11 31 3100332 15 22
340003 12 59 3100006 4 36 37100338 7 26
3100006 16 4 3100345 15 12
350009 3 22 3100016 2 9 3100356 15 29
3100061 15 11 3700370 15 5
390164 1 9 3100099 4 5 3100371 15 21
3100110 8 9 3100384 3 19
910000 20 10 3100112 8 10 3100386 3 20
910001 20 7 3100113 2 14 3100533 8 53
910003 20 14 3100122 5 12 3100600 16 29
3100123 5 15 3100601 16 28
911001 20 6 3100127 5 13 3100602 16 24
911002 20 b 3100127 6 14 37100603 16 27
911006 20 9 3100129 6 7 3100604 16 6
911060 20 19 37100131 5 10 3100605 16 12
3100132 5 11 3100607 16 5
930052 20 12 3100142 10 38 3100608 16 14



INDEX

VG3721-8 Page =5

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100609 18 25 3200116 7 23 3500045 4 11
3100610 18 20 3200118 7 22 3500046 4 15
3100611 17 2 3200170 7 2 3500047 4 12
3100612 17 4 3200215 11 7 3500048 4 13
3100613 17 6 3200236 15 15 3500050 4 9
3100614 18 19 3200237 15 14 3500054 6 6
3100616 17 15 3200238 15 17 3500056 6 8
3100623 12 12 3500062 6 40
3100623 16 26 3201355 12 21 3500064 6 41
3100625 16 1 3500065 6 29
3100626 16 10 3204021 4 6 3500066 6 23
3100636 16 34 3240072 12 58 3500068 6 11
3500069 6 10
3101754 11 40 3260010 5 9 3500070 6 50
3260011 6 9 3500071 6 49
3107273 861-1 3500072 6 46
3107274 861-2 3400261 15 20 3500073 6 47
3107303 8 20 3500074 6 51
3107306 8 22 3500004 1T 31 3500075 6 52
3500005 1 30 3500076 6 48
3109201 5 31 3500006 15 45 3500081 9 1
3109300 10 1-1 3500007 1 26 3500082 9 2
3109302 10 1-2 3500008 2 b3 3500084 9 4
3500012 2 11 3500086 9 10
37110033 13 11 3500014 1 8 3500091 7 14
3110038 13 8 3500014 2 12 3500095 4 7
3110051 13 22 3500021 4 17 3500096 4 3
3500022 4 20 3500097 9 28
3120072 6 53 3500023 4 30 3500100 7 3
3500024 4 31 3500101 5 1
3139200 5 27 3500025 4 25 3500104 5 6
3500026 4 28 3500105 12 10
3150151 15 42 3500027 4 29 3500109 5 16
3150195 15 36 3500028 4 26 3500113 12 30
3500029 4 27 3500114 12 34
3160138 9 12 3500030 4 21 3500115 12 33
3500031 4 23 3500116 12 31
3180070 6 33 3500032 4 24 3500118 12 37
3180071 3 18 3500033 4 32 3500119 12 17
3180072 3 21 3500034 4 33 3500120 12 47
3180073 3 59 3500035 4 34 3500121 12 46
3180075 6 34 3500036 4 35 3500122 12 38
3180076 3 31 3500037 4 37 3500123 12 41
3180100 10 3 3500038 4 38 3500124 12 24
3500039 4 22 3500126 12 b7
3200013 2 b5b 3500040 4 19 3500127 12 13
3200086 13 27 3500041 4 14 3500128 12 8
3200112 7 15 3500044 4 10 3500129 12 4



VG3721-8

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page = 6

Parts No. PageNo. Ref.No. Weight{g)

3500130
3500131
3500132
3500133
3500136
3500137
3500138
3500139
3500141
3500142
3500143
3500146
3500147
3500148
3500149
3500150
3500151
3500152
3500153
3500154
3500155
3500156
3500157
3500158
3500160
3500161
3500162
3500163
3500165
3500166
3500167
3500172
3500174
3500178
3500179
3500180
3500201
3500203
3500204
3500205
3500206
3500207
3500208
3500213
3500215
3500216
3500223
3500224

12
12
12
12
12
12
12
12
12
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
12
12

5

5

5
10
10
10
10
10

—_

NN — — =~ —~ADKNAMD

3
1
55
52
50
61
56
62
64
16
12
8
1
2
4
21
20
5
23
6
26
28
30
32
38
36
16
23
22
23
29
45
41
22
13
19
1
39
40
43
48
6
50
13
12
16
22
:

3500226
3500227
3500228
3500229
3500230
3500232
3500233
3500236
3500237
3500238
3500240
3500242
3500245
3500246
3500247
3500249
3500250
3500250
3500270
3500271
3500284
3500285
3500286
3500287
3500291
3500292
3500293
3500294
3500295
3500296
3500299
3500300
3500304
3500305
3500309
3500309
3500320
3500402
3500404
3500407
3500408
3500410
3500411
3500412
3500413
3500415
3500418
3500419

2

DN OO OO OOOOOOCOOOOMOMO®OMWWWWWWOWWWWWWwWwWwWwOaNWNAaNN

29
4
5
9

54

40

48

44

47

41

48

55

52

53

42

57

56
8

34

35

15

17

13

10

39

55

35

38

46

30

50

32
4

28
1

49
6
4

33

18

35

32

19
;

25

26

37

32

3500422
3500423
3500424
3500425
3500426
3500430
3500431

3500432
3500441

3500442
3500444
3500445
3500446
3500448
3500456
3500458
3500459
3500460
3500461

3500489
3500492
3500603
3500605
3500614
3500615
3500616
3500617
3500697
3500698
3500699
3500700
3500701

3501122
3501250
3501251
3501252
3501253
3501259
3501260
3501265
3501270
3501271
3501272
3501275
3501276
3501280
3501281

15
15
15
15
10

—

OO OO N

17
17
17
17
17

19
24
27
35
11
3
7
8
17
36
18
19
21
16
19
27
28
34
48
30
30
1
2
12
11
19
17
33
46
33
1
17

50
41
39
36
47

1734-2
17 34-1

17
17
17
17
17
17
17
16

45
14
28
27
30
26
24
19



INDEX

VG3721-8 Page =7
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
3501282 17 23 3501778 19 14 9720193 21 9-5
3501283 17 18 3501779 2 15 9720195 21 9-4
3501284 17 20 3501818 11 10 9720196 21 9-6
3501289 1731-2 9720262 21 9-2
3501290 1731-1 3502055 21 21 9720263 21 9-1
3501295 17 44

3501503 13 12 3507064 8 17

3501514 13 38 3507065 8 27

3501526 13 35

3501527 13 32 3508099 7 9-1

3501528 13 30 3508100 7 9-2

3501530 13 42 3508101 7 9-3

3501531 14 14

3501532 12 28 3509036 11 17

3501532 13 34 3509037 11 18

3501533 13 9 3509320 9 25

3501539 2 45

3501542 14 1 3530010 6 T

3501551 14 7 3530039 3 45

3501652 14 4

3501557 13 17 47109410 1 35

3501558 13 16

3501560 13 20 6209401 1 34

3501563 1 18

3501564 1 21 9620003 21 3

3501565 1 23 9620008 21 11

3501566 1T 10 9620202 21 20

3501570 2 27 9620210 21 8

3501571 2 43 9620631 20 2

3501572 2 47 9620666 20 22

3501573 2 35 9620670 20 3

3501574 2 41 9620673 20 8

3501575 2 3 9620675 20 11

3501580 2 37 9620678 20 23

3501581 2 39 9620679 20 24

3501583 2 34 9620680 20 25

3501584 2 17 9620681 20 26

3501585 2 33 9620688 20 18

3501596 13 3 9620689 20 4

3501597 13 6 9620690 20 21

3501598 13 1 9620691 20 20

3501771 19 19 9620696 20 1

3501772 19 15 9620700 20 17

3501773 19 17 9620703 20 16

3501774 19 23

3501775 19 21 9710089 2110-2

3501776 19 27 9710124 2110-T

3501777 19 26 9720192 21 9-3






Yqamato

PYNSYYBMERIAR
VAMATO SEWING MACHINE MFG. CO,LTD.

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-5621 FAX :81-6-6365-5176

T530-0047 ARGIRAXREITHIEIZS
TEL(06)6364-5621(/) FAX(06)6365-5176

P/N 9710181(P)
No. 1 Edited in 2009.8
(VG3511-8F) Printed in Japan 2009.8.2H®D



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] KNIFE DRIVING MECHANISM
	[P13] メス機構
	[P14] MISCELLANEOUS SUCTION PIPE
	[P14] 吸込管関係
	[P15] LUBRICATING MECHANISM
	[P15] 給油機構
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P16] ブラー機構専用部品(1)
	[P17] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P17] ブラー機構専用部品(2)
	[P18] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P18] ブラー機構専用部品(3)
	[P19] EXTRA PARTS
	[P19] 特注部品
	[P20] THREAD STAND
	[P20] 糸立台
	[P21] ACCESSORIES
	[P21] アクセサリ関係
	[P22]   WARNING LABEL
	[P22] 警告ラベル
	[P23] INDEX
	[P23] 索引

